777parts.net — CATERPILLAR, KOMATSU, HITACHI, JOHN DEERE, TADANO, JCB, VOLVO, DOOSAN, HYUNDAI品牌的专业技术设备零件的在线目录
注意!
为了往查看完整的图片和零件的序列号,您必须先要注册登录

Caterpillar 730

What feature would you like to see on the 777parts next?

1970986 STARTING MOTOR GROUP-ELECTRIC (ELECTRIC)

铰接式自卸车 Caterpillar 730
730 Ejector Articulated Truck B1W00001-UP (MACHINE) POWERED BY C11 Engine ELECTRICAL AND STARTING SYSTEM
1970986 STARTING MOTOR GROUP-ELECTRIC (ELECTRIC)

197-0986 STARTING MOTOR GP-ELECTRIC
S/N RSX1-UP
24-VOLT
PART OF 227-8353 ENGINE AR, 292-9283, 349-4472 ENGINE AR-COMPLETE
ALSO AN ATTACHMENT

零件的略图

要查看图片和零件号码,您必须支付订阅。

得到充分利用
零件的略图 1970986 STARTING MOTOR GROUP-ELECTRIC (ELECTRIC) - 铰接式自卸车 Caterpillar 730 - 730 Ejector Articulated Truck B1W00001-UP (MACHINE) POWERED BY C11 Engine ELECTRICAL AND STARTING SYSTEM | 777parts

Aggregate

号码名称Price request
1970986STARTING MOTOR GROUP-ELECTRIC (ELECTRIC) 

List of spare parts

要查看图片和零件号码,您必须支付订阅。

得到充分利用
#号码名称数量
17M***26CONNECTOR 1
29H***57WASHER 2.36 mm(.093 in.) thick 2
31S***46SCREW-MACHINE (8-32X0.437-THD)3
48C***60WASHER (4.6X7.9X0.8-MM THK)3
59S***44SCREW-HEX HEAD (8-32X11.13-MM)9
67M***27WASHER-THRUST (17.40X25.4X1.6-MM THK)1
73T***18FRAME AS (END)1
3T***23WICK STARTER MOTOR ASSY 1
3T***24PLUG,PIPE STARTER MOTOR ASSY 1
9G***01BUSHING (END)1
83T***25BRUSH PLATE ASSEMBLY 1
8A6T***71INSULATOR 1
8B5P***98SCREW (MACHINE) (10-32X0.5IN)12
9F***99LOCKWASHER 12
8C7F***25WASHER-BUSHING (0.207X0.39X0.09-IN THK)6
8D6T***72PLATE 1
8E3T***09PLATE 3
8F2L***79PLATE-INSULATING 3
8G3T***10PLATE 3
8H6T***63HOLDER AS-BRUSH (STARTING MOTOR)6
(EACH INCLUDES)
8J3T***94SPRING (STARTING MOTOR BRUSH)1
97F***91WASHER (0.516X1X0.094-IN THK)2
103T***22LEAD,ELECTRICAL STARTER MOTOR ASSY 1
112J***63PACKING,PREFORMED STARTER MOTOR ASSY 2
127X***73BOLT (5/16-18 X.88 IN) 1
135J***14BOLT-SOCKET HD (5/16UNC X 1 1/2)5
143L***80BUSHING,STARTER MOT ASSY 1
1503***21SHIM LEVER HOUSING 1
164M***28WASHER,RECESSED LEVER HOUSING 1
1730***98BOOT-RUBBER 1
189M***09SPRING,HELICAL,COMP SHIFT LEVER ASSY 1
194M***27RETAINER,SPRING LEVER HOUSING 1
208C***89SEAL (REAR PUMP TO CENTER PUMP) 1
214M***53LEVER,REMOTE CONTRO STARTER MOTOR 1
225M***34NUT,SELF-LOCKING,HE STARTER MOTOR 1
237L***94GASKET 4
244M***31PLUG,MACHINE THREAD STARTER MOTOR ASSY 4
254M***54PIN,GROOVED,HEADLES LEVER ASSY 1
261H***23PACKING,PREFORMED PART OF KIT P/N 5R1425 1
272D***92GASKET SHAFT PART OF KIT P/N 5R1425 1
2827***52HOUSING AS-DRIVE 1
296N***26DRIVE AS-MOTOR (4800321)1
302H***29RING - RETAINING EXTERNAL 2
316V***22BOLT-PLT (1/4UNC X 3/8)4
328T***05WASHER, FLAT-THIN(1/4) w/o Freespool Qty is 124
336N***79INSULATOR,DISK 1
3403***23BOLT (1/4-28X1-IN)13
351M***71SPACER (0.835X1.72X0.188-IN THK)1
361H***29PLATE,INSULATION STARTER MOTOR ASSY 3
377M***24WINDING,MOTOR FIELD 1
383R***97SCREW & WASHER AS (3/8-24X0.72-IN)12
397F***88POLE SHOE,STARTER 6
407M***51ARMATURE ASSEMBLY 1
417M***25INSULATOR,PLATE FIELD COIL 1
423T***24BRUSH AS (STARTING MOTOR)6
433N***63KIT (TERMINAL) (STARTING MOTOR) (INCLUDES INSULATOR, BUSHINGS & WASHER)1
(INCLUDES INSULATOR, BUSHINGS, AND WASHER)
4412***37INSULATOR 1
453R***01CLAMP (BOOT)1
468F***34LOCKWASHER (EXTERNAL TEETH)2
476V***88NUT-FULL (1/2-13 THD) (1/2-13-THD)(FULL)6
487X***62WASHER-HARD (13.5X19X0.8-MM THK)6
494B***49NUT-VALVE TO BRACKET 3.18MM(.125IN)THK6
508T***28WASHER (HARD) (5.5X10X1mm THK)10
513T***94SPRING (STARTING MOTOR BRUSH)6
523E***71HOUSING AS (STARTING MOTOR)1
539G***01BUSHING (END)1
543T***24PLUG,PIPE STARTER MOTOR ASSY 3
553T***23WICK STARTER MOTOR ASSY 3
561M***68BUSHING(Parts of Housing Assem.4S7899) 1
572F***78SEAL,STARTER ARMATURE PART OF KIT P/N 5R1425 1
584L***29WASHER (0.844X1.9X0.188-IN THK)1
594M***96BUSHING (TERMINAL)1
6004***65SCREW 19.05 mm(.750 in.) long 4
6112***35COVER (STARTING MOTOR)1
627T***23GASKET (PLATE)1
6331***82SOLENOID AS-STARTING MOTOR (24-VOLT)1
6412***36TERMINAL ASSEM. 1


Caterpillar专业技术设备零件的卖家

Add your company

* 要查看专业技术设备零件的销售商的联系信息,您需要注册登录